

Test Report

No. CANML1805180901

Date: 03 Apr 2018

Page 1 of 3

ZHONG SHAN LIN-YANG PLASTICS CO., LTD

NO.22,YIXIAN ROAD,HUOJU DEVELOPMENT ZONE,ZHONGSHAN CITY,GUANGDONG PROVINCE,CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as :
PVC Rubber coated fabric

SGS Job No. : GZIN1803013420PC - GZ
Date of Sample Received : 26 Mar 2018
Testing Period : 26 Mar 2018 - 02 Apr 2018
Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).
Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

Echo Yeung

Echo Yeung
Approved Signatory



Test Report

No. CANML1805180901

Date: 03 Apr 2018

Page 2 of 3

Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description
SN1	CAN18-051809.001	White sheet

Remarks :

- (1) 1 mg/kg = 1 ppm = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected (< MDL)
- (4) "-" = Not Regulated

EN71-9:2005+A1:2007- Monomers (Migration)

Test Method : Sample preparation with reference to EN71-10:2005, followed by analysis with HPLC-DAD-FLD reference to EN71-11:2005.

<u>Test Item(s)</u>	<u>CAS NO.</u>	<u>Unit</u>	<u>MDL</u>	<u>001</u>
Bisphenol_A	80-05-7	mg/L	0.1	ND



Sample photo:



SGS authenticate the photo on original report only

*** End of Report ***